



Page 1 of 3
Certificate No. BUS2402103/2
First Date of Inspection 23 February 2024
Final Date of Inspection 23 February 2024
Office Busan

Certificate for Outfitting Equipment & Component

Mooring rope

This is to certify that the undersigned Surveyor to LLOYD'S REGISTER did at the request of the below customer, attend the testing and examination of the product(s) described below in accordance with the relevant Rules and Regulations for the Classification of Ships & ISO 2307:2019(E) and found it/them satisfactory.

General information

Customer Manho Rope & Wire Ltd.
Purchase Order No MH 240201 KYLO
Manufacturer Manho Rope & Wire Ltd.
Intended for Stock
Customer Work Order No 02 05 - 040
Date of issue 26 February 2024
Quantity 1 out of 2 Batch

Particulars

Product Name Polypropylene Hi-man Rope
Material Type and Grade Polypropylene
Rope Construction (Strand) 8
Diameter 72 mm
Number of Coils 6
Length 220 m
Net Weight per coil (kg) 514.8 kg
Minimum Breaking Load 77.2 tonnes

Identification marks

I.D number marked on item Refer to Remark
Date of inspection -
Surveyor's initials -

Remarks

KAPTAN
ITEM : PP HI-MAN



Ki-Bok Kim
Lloyd's Register Asia
A subsidiary of Lloyd's Register Group Limited



Page 2 of 3
Certificate No. BUS2402103/2
First Date of Inspection 23 February 2024
Final Date of Inspection 23 February 2024
Office Busan

DIA : 72 MM

LENGTH : 220 M

MADE IN KOREA

B/NO. 31 ~ 36

LR BUS 2402103/2

ORAVEKTIA



Description

Manufacturer Designation

Serial Number

IMO Number

Polypropylene Hi-man Rope

8-Strand

BL 2

0

ÖRNEKTİR

